

TEST REPORT

NUMBER: LECH00321952B

APPLICANT: Frogwill.com A.Wronski W.Wronski sp.j.
Lencewicza 3/34
01-493 Warsaw
POLAND

DATE: 1st August 2011

For the attention of Pawel Wronski

SAMPLE DESCRIPTION: Plastic Bead Products – plastic beads, fimo beads, fancy plastic beads.

REFERENCE / STYLE NO.: Not specified

RETAILER: Not specified

SAMPLE RECEIVED: 21st June 2011

PURCHASE ORDER: Not specified

TEST REQUEST: Total Cadmium to Annex XVII, item 23 of EU Regulation 1907/2006 (REACH)

CONCLUSION: The results of the tests carried out **MEET** the requirements of the requested Regulation.

Tests marked (*) in this Test Report are not included in the UKAS Accreditation Schedule for this Laboratory
Tests marked (^) in this Test Report have been sub-contracted to an agent approved by Intertek
Opinions and interpretations expressed herein are outside the scope of UKAS Accreditation

TEST REPORT

NUMBER: LECH00321952B

Specification: Total Cadmium in Plastics and Coatings (In-house test method based on BS EN 1122:2001)

Method Of Test: The samples were treated with concentrated sulphuric acid, nitric acid and hydrogen peroxide to obtain total extracts of metal for analysis. Analysis was by inductively coupled plasma emission spectrometry.

No.	Component Identity	Cross-Reference	Cadmium (ppm)
1	Clear faceted plastic beads	–	<5
2	Multi cross section fimo beads	–	10
3	White plastic base fancy beads	–	<5
4	Multi cross section coating on fancy beads	–	<25

The limit specified is 100ppm or 0.01% by weight of the sample.

COMMENTS:

The detection limit for sample 4 was <25ppm due to insufficient sample.

Date of Testing: 28th July-1st August 2011

TEST REPORT

NUMBER: LECH00321952B



END OF REPORT